



公告日期	2025/12/22
異動類別	刪除品項
異動原因	藥委會決議
異動描述	Immune Globulin inj 3g/50mL/btl (Immunoglobulin®)"益康"人類免疫球蛋白靜脈注射劑藥委會決議刪除品項，藥品用罄鎖檔停用。

## 異動內容

料號	464557
學名	Immune Globulin
商品名	Immunoglobulin
中文名	
主成份及含量	3g/50mL/btl
製造廠名稱	CSL Behring (Australia) Pty Ltd for TBSF (臺灣血液基金會委託CSL Behring)
產地	澳大利亞
健保代碼	KC00841248
外觀/圖檔	
用法	靜脈滴注
小孩劑量	<p><b>Chronic ITP:</b> Adolescents ?15 years; 1 g/kg/day for 2 consecutive days.</p> <p><b>Guillain-Barre syndrome:</b> Children; 1 g/kg/day for 2 consecutive days or 0.4 g/kg qd for 5 consecutive days.</p> <p><b>Kawasaki disease:</b> Infants and Children; 2 g/kg IVD as a single dose over 10 to 12 hrs (or in divided dose over 2 to 5 consecutive days). Must be used in combination with aspirin; if symptoms persist ?36 hrs after completion of the infusion, retreatment with a second 2 g/kg infusion may be considered with or without corticosteroids.</p>

<b>成人劑量</b>	<p><b>Primary humoral immunodeficiency disorders:</b> 0.2 to 0.8 g/kg IVD q3-4w</p> <p><b>Immune thrombocytopenia (ITP):</b> 1 g/kg/day for 2 consecutive days (second dose may be withheld if adequate platelet response in 24 hours) or 0.4 g/kg qd for 5 consecutive days.</p> <p><b>Guillain-Barre syndrome:</b> 1 g/kg/day for 2 consecutive days or 0.4 g/kg qd for 5 consecutive days.</p> <p><b>Hematopoietic cell transplantation with hypogammaglobulinemia (IgG &lt;400 mg/dL), prevention of bacterial infection:</b> <u>?100 days post-HCT:</u> 0.5 g/kg/dose IVD qw <u>&gt;100 days post-HCT:</u> 0.5 g/kg/dose IVD q3-4w</p>
<b>副作用</b>	